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Barnsley Mucolytic Prescribing Guidance 
 

Background 
 
• The antioxidant agents N-acetylcysteine (NAC) and carbocisteine, also known as 

mucolytics, may reduce exacerbation frequency and the duration of disability in people 

with chronic obstructive pulmonary disease (COPD). 

• NICE specifically recommends mucolytic therapy only in people with stable COPD who 

have a chronic cough productive of sputum and states that mucolytics should not be 

used routinely to prevent exacerbations in people with stable COPD.1 

• Evidence available shows that it’s difficult to predict which patients will benefit from 

mucolytic agents and therefore they should be prescribed on a trial basis only and 

stopped if there is no perceived benefit.2 

 

Prescribing 

There is no evidence for the prescribing of one mucolytic in favour of the other. 

 

Which mucolytic? 

• For acetylcysteine, prescribe as NACSYS® brand (cost £5.13 for 28 days), 

recommended dose of ONE sugar free effervescent tablet of 600 mg once daily (NB do 

not prescribe as 600mg capsules as these have a significantly higher cost).  

NACSYS® is more cost effective than carbocisteine if a mucolytic in liquid form 

is required.  

• For carbocisteine the manufacturer recommends a starting dose of 2250 mg in divided 

doses, (to be prescribed as 2x 375mg capsules three times a day, cost £4.00 for 28 

days), reducing to 1500 mg daily in divided doses when a satisfactory response is 

obtained (e.g. 2x375mg capsules twice daily or 1x375mg capsules four times daily, cost 

£2.66 for 28 days).  

 

375mg capsules are to be used first line as these are more cost effective than 

other formulations of carbocisteine (750mg capsules have a significantly higher 

cost).  

 

Where a liquid formulation of carbocisteine is required, carbocisteine sachets 

750mg/10ml sugar-free is the most cost-effective product (cost £21.56 for 28 days 

at starting dose of 2250mg daily, £14.37 for 28 days at reduced dose of 1500mg daily).  

Carbocisteine 250mg/5ml oral solution sugar-free (cost £35.24 for 28 days at 2250mg 

daily, £23.49 for 28 days at 1500mg daily) and 750mg/5ml oral solution sugar-free (cost 

£51.43 for 28 days at 2250mg daily, £34.29 for 28 days at 1500mg daily) have a higher 

cost. 
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Prescribe acetylcysteine with caution to: 

• People with a history of peptic ulceration 

• Patients on a sodium-restricted diet (e.g., patients with cardiovascular and/or renal 

disease). NACSYS® 600 mg effervescent tablets contain 115 mg of sodium per dose in 

the form of sodium hydrogen carbonate. This amount of sodium is equivalent to 4.6% of 

the DAILY total maximum intake of sodium recommended by the British Heart 

Foundation (the recommended daily sodium intake for adults is less than 2.5g per 

day.4) 

NB: Take care with acetylcysteine when prescribing with other effervescent medicines or 

antibiotics: 

o The effervescent solution created using acetylcysteine should not be mixed with 

other drug solutions 

o If oral antibiotics are required, these should be taken two hours before or after 

acetylcysteine 

 
Do not prescribe carbocisteine to: 

• People with active peptic ulceration 

• People with asthma or respiratory failure 

• Women who are pregnant or breastfeeding 

 
Prescribe carbocisteine with caution to: 

• People with a history of peptic ulceration or those taking concomitant medications 

known to cause gastrointestinal bleeding 

 
Review patients that have been prescribed carbocisteine or NACSYS® for longer than 

4-8 weeks to determine whether they are achieving any benefit from treatment (improved 

expectoration and reduced discomfort from retained secretions): 

• Stop treatment in patients in whom no benefit is apparent. 

• For patients who benefit from the mucolytic, continue NACSYS® or for carbocisteine, 

reduce the dose from the treatment dose of 2x375mg capsules TDS to the 

recommended maintenance dose of 1500mg daily (e.g. 2x375mg capsules BD or 

1x375mg capsules QDS) and continue. 

 

Refer to the Mucolytic Therapy Pathway on page 3 
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MUCOLYTIC THERAPY PATHWAY 

 
 
 
 
 
 
 
 
 
 
 
 
 

Has the carbocisteine/NACSYS® therapy 
been reviewed 4-8 weeks after initiation? 

YES 

YES 

NO 

Patient to be called 
in for review 

 

Prescribe 
carbocisteine/ 
NACSYS® on a 
seasonal basis 

 

YES but 
seasonal 

Patients with stable COPD and chronic productive cough 

Does the patient require a liquid formulation (e.g. swallowing difficulties)? 

 Prescribe ONE NACSYS® 600mg 
effervescent tablet once daily (most 

cost effective mucolytic where a liquid 
formulation is required). Review 
effectiveness in 4-8 weeks (use 

review criteria below*), discontinue if 
not effective. Consider a trial of 

carbocisteine 750mg/10ml sugar-free 
sachets if an alternative liquid 

mucolytic is indicated. 

 

YES 

Trial of carbocisteine prescribed as 
2x375mg capsules tds OR ONE 

NACSYS® 600mg effervescent tablet once 
daily 

NO 

 

*Has Carbocisteine/NACSYS® improved any of the 
following: 

• Is the sputum easier to cough up? 

• Has the amount/colour of sputum changed? 

• Is the cough less troublesome?  

• Has there been an improvement in any other COPD 
related symptoms?  

 

NO 

Carbocisteine: Has 
the dose been 
reduced to a 
maintenance dose? 

(Carbocisteine 
2x375mg capsules bd 
or 1x375mg capsules 
qds) 
 
NACSYS®: Continue 
at same dose 

 

Stop Carbocisteine/NACSYS® 
therapy and consider trialing the 
alternative mucolytic 

 


